## EMORY HEALTHCARE **Review of Thyroid Disorders**

Kyle W Furlow, PharmD, MHIM PGY2 Internal Medicine Chief Pharmacy Resident Emory University Hospital Adjunct Clinical Instructor

Mercer University College of Pharmacy Atlanta, Georgia

kyle.furlow@emoryhealthcare.org

1

## **Disclosures**

- · I do not have a relevant financial relationship with any corporate organization offering financial support or grant monies for this continuing education activity, or any affiliation with an organization whose philosophy could potentially bias my presentation.
- The following investigators have nothing to disclose: - Kyle W Furlow, PharmD, MHIIM - Heidi King Berman, PharmD, BCPS

2

## **Objectives**

Pharmacists:

- 1. Discuss the pathophysiology of hypothyroidism and hyperthyroidism
- Identify appropriate treatment options for hypothyroidism and hyperthyroidism 2.
- Recognize the presentation and management of thyroid storm and myxedema coma
- Pharmacy Technicians:
   List risk factors and causes of thyroid disorders including special populations
   Outline common medications utilized for hypothyroidism and hyperthyroidism
   During the medical emergencies that can occur with thyroid

- 3. Review the medical emergencies that can occur with thyroid disorders

## Patient Case - DD

DD is a 71-year-old female with a past medical history of T2DM, HTN, and a multinodular thyroid goiter (dx biopsy 2018) who presented to the ED after a fall in the setting of four weeks of progressive generalized weakness, weight loss, and decreased appetite.

- · Home medications (noncompliant) - Sitagliptin 100 mg PO daily
  - Bisoprolol/HCTZ 5/6.25 mg PO daily
  - Losartan 25 mg PO daily







T2DM=Type 2 Diabetes Mellitus | HTN=Hypertension | dx=Diagnostic | ED=Emergency Department | HCT2=Hydrochlorothiazide

4







## Hypothyroidism Background

- Worldwide iodine deficiency remains the foremost cause of hypothyroidism
- In the US and other areas; autoimmune thyroid disease (Hashimoto disease) is the most common cause
- · Primary process: thyroid gland is insufficient
- Secondary process: pituitary hormone deficiencies
- Tertiary process: hypothalamus insufficiencies

Gaitonde DY, Rowley KD, Sweeney LB. Hypothyroidism: an update. Am Fam Physician. 2012;86(3):244-251. Accessed December 9, 2020

7



8

## Hyperthyroidism Background

Thyroid hormones play a major role to maintain metabolic stability

Hyperthyroidism is when the thyroid gland increases hormone production and secretion in excess

Thyrotoxicosis is the clinical syndrome of excess thyroid hormones circulating in the blood and exposed to tissue

Prevalence is about 1.3% in the USA

De Leo S, Lee SY, Braverman LE. Hyperthyroidism. Lancet. 2016;388(10047):906-918. Mathew P, Rawla P. Hyperthyroidism. In: StatPearls [Internet]. StatPearls Publishing.



























Lab test	Normal Range	Hyperthyroidism	Hypothyroidism
TSH	[0.45 - 5.33] mcIU/mL		
T4	[5.0 - 9.8] mcg/dL		
тз	[87 – 178] ng/dL		
T4, Free (Thyroxine)	[0.58 – 1.64] ng/dL		
T3, Free (Triiodothyronine)	[2.5 – 4.3] pg/mL		
TSH Receptor Antibody	≤ 1.75 IU/L		
Thyroid Stimulating Immunoglobulin – TSI	≤ 0.54 IU/L		
Medications that interfere with Estrogens: increases the le Biotin: false normotensive r	Thyroid Function Testing vel of binding proteins equires a 48 hours period		



Lab test	Normal Range	Hyperthyroidism	Hypothyroidism
TSH	[0.45 - 5.33] mclU/mL	LOW	HIGH
T4	[5.0 - 9.8] mcg/dL	HIGH	LOW
Т3	[87 – 178] ng/dL	HIGH	NORMAL
T4, Free (Thyroxine)	[0.58 – 1.64] ng/dL	HIGH	LOW
T3, Free (Triiodothyronine)	[2.5 – 4.3] pg/mL	HIGH	NOT INDICATED
TSH Receptor Antibody	≤ 1.75 IU/L	HIGH	NOT INDICATED
Thyroid Stimulating Immunoglobulin – TSI	≤ 0.54 IU/L	НІБН	NOT INDICATED
Medications that interfere with Estrogens: increases the Biotin: false normotensive	<u>Thyroid Function Testing</u> evel of binding proteins requires a 48 hours period		



Audience Particip	ation	?
Which of the DD's labs would make y hyperthyroidism if it was clini	ou concern	ed for
	Thyroid Function Tests	
<ul> <li>A. Thyroxine free</li> <li>B. Triiodothyronine free</li> <li>C. Thyroid Stimulating Hormone</li> <li>D. TSH receptor Ab</li> </ul>	Thyroxine free (T4 Total)	2.78 ng/dL (14.0 mcg/dL)
	Triiodothyronine free (T3 Total)	8.7 pg/dL (216 ng/dL)
	TSH	< 0.01 mcIU/mL
	TSH receptor Ab	> 40.00 IU/L
E. Thyroid Stimulating Immunoglobulin	TSI	> 40.00 IU/L



## Signs/Symptoms of Hypothyroidism

Myalgias

WeaknessDepression

Bradycardia

Coarse hair or lossMenorrhagia

Memory/mental

impairment

- Cold intolerance
- Cold sensitivity
- Dry skin
- Fatigue
- Muscle cramps
- Voice changes
- Constipation
- Weight gain
- Goiter (low iodine intake)

Gaitonde DY, Rowley KD, Sweeney LB. Hypothyroidism: an update. Am Fam Physician.2012;88(3):244-251. Accessed December 9, 2020

## **Drugs/Conditions That Can Cause** Hypothyroidism

- Interferons · Hashimoto's disease
- Tyrosine Kinase Inhibitors 
   Iodine deficiency
- Amiodarone Pituitary failure
  - Surgical removal of gland

Congenital

iodine

· Ablation with radioactive

Carbamazepine

Lithium

- Oxcarbazepine
- Eslicarbazepine
- Phenytoin

Gaitonde DY, Rowley KD, Sweeney LB. Hypothyroidism: an update. Am Fam Physician. 2012;88(3):244-251. Accessed December 9, 2020

25

## Hypothyroidism

- Typically start with levothyroxine 1.5 1.8 mcg/kg/day Retest TSH in 6 – 8 weeks, adjust by 12.5 - 25 mcg
- If patients are greater than > 60 years of age or known heart disease
  - Start levothyroxine 12.5 50 mcg/day
  - Increase dose by 25 mcg every 3 4 weeks until TSH is normal
- Mental change, hypothermia, stupor?
  - Consider myxedema coma! admit to ICU

Gaitonde DY, Rowley KD, Sweeney LB. Hypothyroidism: an update. Am Fam Physician. 2012;88(3):244-251. Accessed December 9, 2020





## Hypothyroidism Treatment

Boxed Warning: ineffective and potentially toxic when used for obesity or weight reduction, especially in euthyroid patients; high doses can cause serious, life-threatening toxic effects!

Contraindications: Uncorrected adrenal insufficiency

Warnings: decrease dose in cardiovascular disease (chronic hypothyroidism predisposes to coronary artery disease), decrease bone mineral density which can lead to osteoporosis

Side Effects: hyperthyroid symptoms can occur when the dose is too high: increased HR, palpitations, sweating, weight loss, arrhythmias, irritability

Monitoring: TSH levels and clinical symptoms every 4-6 weeks until levels are normal, then 4-6 months later, then yearly; serum FT4 in select patients

Notes: highly protein bound (>99%), dose reduction may be necessary as the patient ages

Levothyroxine PO: should be taken with water at the same time each day for consistent absorption, at least 60 minutes before breakfast or at bedtime (at least three hours after the last meal), levothyroxine tablet colors are standard; they do not change between manufacturers

Levothyroxine IV: IV to PO ratio is 0.75:1

Lescomp Online. Lesi-Drugs Online, Hudson, Ohio: Wolters Kluwer Clinical Drug Information, Inc. Gaitonde DY, Rowley KD, Sweeney LB. Hypothyroidism: an update. *Am Fam Physician*. 2012;88(3):244-251. Accessed December 9, 2020

28



29





## **Audience Participation**



Your patient comes to the pharmacy asking the following question "I have been taking my old white levothyroxine tablets but the new bottle you gave me say 125 mcg and not the same color. What were the two prescriptions?

- A. White; 50 mcg and 125 mcg; Brown
- B. White; 125 mcg and 125 mcg; White from a different manufacturer
- C. White; 150 mcg and 125 mcg; Blue
- D. White; 25 mcg and 125 mcg; Black

31

## Audience Participation



Your patient comes to the pharmacy asking the following question "I have been taking my old white levothyroxine tablets but the new bottle you gave me say 125 mcg and not the same color. What were the two prescriptions?

A. White; 50 mcg and 125 mcg; Brown

- B. White; 125 mcg and 125 mcg; White from a different manufacturer
- C. White; 150 mcg and 125 mcg; Blue
- D. White; 25 mcg and 125 mcg; Black



## Myxedema Coma

- Cardinal manifestation: deterioration of mental status
- Precipitating event: lack of thyroid replacement, infection or medications
- Physical Findings: AMS, edema, hypothermia, and HTN

   Myxedematous face: swelling, macroglossia, ptosis, periorbital edema, and coarse sparse hair (alopecia)
- Diagnostic: elevated CPK, SCr, and transaminases, hypoxia, hypercapnia, hypoglycemia, hyponatremia, and leukopenia

AMS-Altered Mental Status | HTN=Hypertension | CPK=Creatine Kinase | SCI=Serum Creatine Jordan RM, Mypedema coma: Pathophysiology, therapy, and factors affecting prognosis. *Med Clin Natrh* Am. 1955;72:185-94

34

## Myxedema Coma Treatment – supportive treatment to correct abnormalities Antibiotics and Steroids Thyroid hormone replacement: lack of data to support the use of levothyroxine (T4) versus liothyronine (T3) Levothyroxine 100 – 500 IV mcg bolus Followed by 50 – 100 mcg IV daily until tolerating PO Liothyronine 5 – 20 mcg IV bolus Followed by 2.5 - 10 mcg every 8 hours until improvement Transition to levothyroxine PO

- Some recommend both be administered concomitantly

Hylander B, Rosenqvist U. Treatment of myxoedema coma—factors associated with fatal outcome. Acta Endocrinol (Copenh). 1985;108:65-71.

35

## Factors Known to Precipitate Myxedema Coma

Other factors	Medications
Burns	Amiodarone
Carbon Dioxide retention	Anesthesia
Gastrointestinal hemorrhage	Barbiturates
Hypoglycemia	Beta blockers
Hypothermia	Diuretics
Stroke	Lithium
Surgery	Narcotics
Trauma	Phenothiazines
Infection: pneumonia, influenza, UTI,	Phenytoin
sepsis	Rifampin









## **Key Points**

- Hypothyroidism may be treated with thyroid replacement either using levothyroxine, liothyronine, desiccated thyroid or liotrix selected based on patient characteristics
- Important to consider the dosing is different between agents, and that IV to PO for levothyroxine is 0.75:1
- Levothyroxine has many drug interactions and unique administration recommendations
- Be aware of the initial high dose treatment for patients presenting with myxedema coma

DiPiro JT, Talbert RL, Yee GC, Matzke GR, Wells BG, Posey L. eds. Pharmacotherapy: A Pathophysiologic Approach, 10e. McGraw Hill; 2017.

40





Constitutional	weight loss, sweating, heat intolerance
Neuromuscular	psychosis, insomnia, tremor, anxiety
Cardiovascular	palpitations, tachycardia
Pulmonary	tachypnea, shortness of breath
Reproductive	menstrual irregularity
Gastrointestinal	nausea, vomiting, hyperdefecation
Ocular	exophthalmos, diplopia
Other	increased appetite, goiter, fine hair







## **Methimazole Dosing**

Dosing Stra	ategies based on Indication
Hyperthyroid	dism associated with Graves
Free T <sub>4</sub> levels 1 - 1.5 times ULN	5 - 10 mg PO once daily
Free T <sub>4</sub> levels > 1.5 - 2 times ULN	10 – 20 mg PO once daily
Free T <sub>4</sub> levels > 2 times ULN	20 - 40 mg/day in 2-3 divided dose > 30 mg/day
	Thyroid Storm
Initial (combination therapy)	20 mg every 4 - 6 hours (PO, NG, Rectal routes)
Clinically Stable	20 mg daily or BID
Thyrotoxicosis	s (Type 1 Amiodarone Induced)
Initial monotherapy (Type 1)	30 - 40 mg daily (divided doses for long duration)
Unknown etiology (Type 1 vs 2)	Glucocorticoid + methimazole
Unknown etiology (Type 1 vs 2) ULN-Upper Limitof Normal Lexicomp Online. Lexi-Drugs Online, Hudson, Ohio: Wolk	Glucocorticoid + methimazole







## Methimazole versus PTU

- Methimazole is preferred over PTU due to hepatotoxicity concerns
- Onset of action quicker for methimazole than PTU
   Methimazole: 12 to 18 hours
  - PTU: 24 to 36 hours
- Conversion between methimazole to propylthiouracil is a ratio of 1:20 is recommended when switching from one drug to another (100 mg PTU = 5 mg methimazole)

The efficiency and safety of methimazole and propylihiouraci in hyperthynoldism. A meta-analysis of nandonized controlled tails. Medicine: July 30, 2021 - Volume 100 Issue 30 - p 28707 doi: 10.1097/MJ.000000000002072 Malamura H, Roit, Tu, Bo K, Polatz S, Minguch A, Hamade K. Comparison of nethimazole and propylihiouraci in patients and the same set of the same

49

PTU=Propylthiouracil



50



The efficiency a	nd safety of methimazole and propylthiouracil in hyperthyroidism (n=1906)
Objective	16 RCTs were used in this meta-analysis with 973 patients receiving MMI and 933 receiving PTU Aim was to evaluate the efficiency and safety of methimazole and PTU in the treatment of hyperthyroidism
Method	Primary outcomes: clinical efficacy and thyroid hormone levels Secondary outcomes: liver function indexes and adverse reactions Results were expressed as weighted mean difference (WMD) or odds ratio (OR)
Patient Characteristics	Inclusion criteria were hyperthyroidism patients based on clinical symptoms: metabolic syndromes such as heat intolerance, sweating, flushing, tremor, increased appetite, hyperphagia, ophthalmic signs, along with laboratory results
Results	Levels of T <sub>3</sub> (WMD = -1.321, 95% CI: -2.271 to -0.372, P=0.006) Levels of T <sub>4</sub> (WMD=-37.311, 95% CI: -5.972 to -1.255, P=0.003) Risk of liver function damage (OR=0.208, 95% CI: 0.146-0.269, P < 0.001) Risk of hypothyroidism (OR=2.738, 95% CI: 1.444-5.193, P=0.002)
MMI might have a in patients with hy liver function dam	higher risk of hypothyroidism than PTU, the efficacy of MMI may be better than PTU perthyroidism regarding reducing $T_3$ , $T_4$ , $FT_3$ , and $FT_4$ levels, decreasing the risk of age and increasing the level of thyroid-stimulating hormone.

	Nonselective B-a	drenergic receptors
Drug	Dosage	Comments
Propranolol	10 – 40 mg TID – QID	Preferred agent in nursing/pregnancy Partially block conversion of T4 to T3
Nadolol	40 – 160 mg Daily	Partially block conversion of T4 to T3
Symptom man	agement due to clinical n receptors in	nanifestations mediated by beta-adrenergic hyperthyroidism
Use	Help with palpitations, anxiety, tremor, heat intolerance	
Efficacy	Lower HR, improved fatigability, less SOB, and improved physical functioning after four weeks of therapy from one RCT	
Contraindicated	Patients with decompensated HF	
Caution	Use caution in those with reactive airway disease (asthma, COPD)	
Side-Effects	Nausea, vomiting, bradycardia, light-headedness	









Drug	Dosing	Comments
Propylthiouracil	500 - 1000 mg load, then 250 mg every 4 hours	Blocks new hormone synthesis Blocks $T_4 \rightarrow T_3$ conversion
Methimazole	60 – 80 mg/day	Blocks new hormone synthesis
Propranolol	60 – 80 mg every 4 hours	$\begin{array}{l} \mbox{Monitor in CHF patients} \\ \mbox{Blocks } T_4 \rightarrow T_3 \mbox{ conversion (high doses)} \end{array}$
lodine (saturated potassium iodide)	5 drops (0.25 mL/250 mg) orally every 6 hours	Do not start until 1-hour after antithyroid drugs
Hydrocortisone	300 mg IV load, 100 mg every 8 hours	May block $T_4 \rightarrow T_3$ conversion Prophylaxis against adrenal insufficiency



## **Medications Beware!**

Medications	Timing onset following initiation
Amiodarone	Months to years
Interferon-Alpha	Months
Interleukin-2 (IL-2): Aldesleukin	Months
Alemtuzumab	17 months
Lithium	> 1 year
lodinated contrast	Weeks to months
Tyrosine Kinase Inhibitors (TKI): nilotinib, sorafenib, sunitinib	3 – 12 months
Programmed death receptor-1 (PD-1) inhibitors: Nivolumab, Pembrolizumab	6 weeks to years
Proventein C. D. (2022 Neurophys 14). Homothymidiam - andersise and me	An line til en state orderen
Braunstein, G. D. (2022, November 14). hyperthytolaism - endocrine and me Merck Manuals Professional Edition Lavicomp Optina Lavic Duro Optina Hudeon. Obio: Wolfare Klawar Clinical E	nucle information loc





## Audience Participation



If our patient DD was 31 and was 10 weeks pregnancy but has just been diagnosed with hyperthyroidism. What medication would you recommend to start treatment?

## A. PTU

- B. Methimazole
- C. Radioactive iodine
- D. CarbimazoleE. Levothyroxine

PTU=Propylthiouracil

61







## **Key Points**

- Hyperthyroidism may be treated with antithyroid drugs, radioactive iodine, or surgical removal of thyroid gland selected based on patient characteristics
- Methimazole and PTU have similar efficacy in reducing thyroid hormone synthesis, with response seen in 4 to 6 weeks
- Important to consider the dosing is different between agents, and PTU may have more side effects
- Beta blockers are used as adjunctive therapy to control adrenergic symptoms due to the underlying disorder

DiPiro JT, Talbert RL, Yee GC, Matzke GR, Wells BG, Posey L. eds. Pharmacotherapy: A Pathophysiologic Approach, 10e. McGraw Hill; 2017.

64

PTU=Propvith

## Pharmacist's Role

Provide patient education on side effects, monitoring, and adherence to thyroid replacement or antithyroid regimen

Review patient medications for drug interactions

Assess patient specific factors for appropriate treatment strategies and dosing  $% \left( {{{\mathbf{x}}_{i}}} \right)$ 

Counsel patients on the importance of adherence and lab frequency with follow up

65

## Acknowledgements

• Heidi King Berman, PharmD, BCPS

# <text><image><image><image><text><text><text><text>

